. OWNER’S MANUAL |

Shown is a 60’ X-Boom Folded UP

Shop Assembly Manual

Boom

X

60’ X-
(5301010) & (530120

ASSEMBLY -
INSTRUCTIONS/PARTS

Any Questions, Comments or Problems: Call your nearest AG SPRAY Location

must read and understand the operator’'s manual

WARNING: To reduce the risk of injury, the user
before using this product.

A
A

WARNING: Cancer and Reproductive Harm

www.P65Warnings.ca.qov

and speak with one of our Friendly Technical Support Staff.

~
-
=
(o]
=]

=
@0
w O
Z >
oF:
=z
oo
(2]
(28]
S g
- =
2]
>
>
K4
w R
a <
25
S~
23
¥ 8
o ©
(e}
I
o ©
Q © ©
=87
0 ofw <+
O O ~
¢ V=
ISIER
wRIFS
23/s 8
25|«
g N[O
T 8|9 &8
= | T
o 3IZ 8
0 o|® &
w
Z vl N
4 S|% 8
M
= NES
3422
= oW S
O ®|Z2 ®
o
B
- ©0|Z v
38R
> Yo
L Yk
b Alg ®
N EANG
m7N7
N E
© I}
< =
1]

Page 1



60’ X-Boom Configuration Tree

5301010 5301203
(Attachment to a Trailer) (Attachment to a 3-Point)
Description
(1) 5300875 Elevator Mounting Frame (1) 5300875
(1) 5300876 Center Section (1) 5300876
(1) 5300877 R.H. Inner Boom Assembly (1) 5300877
(1) 5300878 L.H. Inner Boom Assembly (1) 5300878

(1) 5301041 R.H. Secondary/Outer Boom Assemblies (1) 5301041

(1) 5301042 L.H. Secondary/Outer Boom Assemblies (1) 5301042

(1) 5301534 Elevator Assembly ~ -----

----- Tip Stand Assembly (1) 9301535

Page 2




9/.€.CS#
awel4 juoi4 JojeAs|]

VLLELCSH
[suuey) Jauuj

610v.LCS#
JNo Jamo] ybudn

uoneounusp| Jusuodwod woog-X .09

Page 3



€98€/CS# V9.E.L2S#
(‘*H™Y) 1exorIg Bunds (‘H™7) 19x0e2g Bundsg

GLLELCSH
awelq Jeay JojeAs|]

LY8ELCSH#
8|pelD woog

uoneounusp| Jusuodwod woog-X .09

Page 4



L9/€12S#
ojeld Xo0ySs

99./€/2S#
poy |Ind Bunds

G9.ELCS#
aje|d doeg bBuudg

uoneounusp| Jusuodwod woog-X .09

Page 5



CV8ELCSH

Hoddng sweliq4-y

10)e007 abuIH

~

€11€125#
190e.g Isnlpy J9j|0Y

uoneounusp| Jusuodwod woog-X .09

Page 6



60’ X-Boom Component Identification

#5273762

Center Section

Outer Boom End (L.H.)
#5274069

Secondary Boom (L.H.)
#5274071

Outer Boom End (R.H.)
#5274068

Secondary Boom (R.H.)
#5274070

Page 7



190V /2G#
(*H7) ®reld ebuiH woog JeINO

99017 L2S#
(‘"H"Y) 91eld 9buiH woog 48O

uoneounusp| Jusuodwod woog-X .09

Page 8






PPPPPP



(Mol sjeulallY)

‘Hoddns 10} Juiod JusiUSAUOD € je J9jiel}
By} 0} PajoaUUOD dJe Sa2eIq H PuB HY

awel4 Bununoy JojeAs|3
G/800€S

oo o o

¥

o2 o o
o

LS Ge

wybeibeiq sued woog-X .09

Page 11



“(s1e1309 uidiiey Jo) sbuu (apis yoes "dA1) gz swa} usamjaq payjoq si (MSIA
asay} yum pajddns aie siapuijfo ay) yi

SIY} Ul umoys j0u) (00} way|) Alquuasse 9|ged woog
papaau aq jou Aew (Buu Buiuieyal) 22 way|

. ‘umoys alempley pue ‘(2z waj|) saje|d Buunow ()

ose pup ore 1o lIid 94 JO H_._\mwww.oo% Buisn ‘uoIo8s J8JUBd BY} JO (8qN] 8ZZOU BY) J0U)

uo._mvu_wcmpu_o o«.._m Auv w“w_._m«w_wch.m ym wc_nﬂ 8qn] "ZLIoY Jesal 8y] O} pue UoI8s I8jusd 8y}

) o 310N J0 swel-y 8y} 0} sjjoq (g6 Way|) 8|pelo woog

jAlqwasse wooq ay} ulypm
(91 wsey|) sbumy Yoz esealb
11V esealb 0} ains ag

9l \//l/.@ uoloag Jsjus)
92800€9

wybeibeiq sued woog-X .09

Page 12



60’ X-Boom Parts Diagraghm

Hydraulic cylinder from center section (Iltem 66) is
connected to the first outer boom with pin (Item 74)

and hardware shown. (Typical RH & LH sides)

Boom cable (Item 100) is "sandwiched" between cable
rollers (Item 80) and "over" cable roller (Item 78) as it
passes through the top boom tube to reach the outer
Roller items 78 & 80 must be free to turn.Do not

The ground wheel parking cradle (Item 101) is positioned
so that the wheel (Item 31) rests in it when the boom is

g
o~ ©
3
£ 8y oS
[T}
fes il
> Swe o>f
o E £8 2
E :-g:
2 £ 3¢ oE3
2 8 83 3¢
N~
I~ E
® 5
Q5
o
» m
L{)L
)
c
c
I
1

Be sure to grease ALL
grease zerk fittings (Item 16)
within the boom assembly!

NOTE:

Page 13



"g|peJo syl ul pue dn pap|o} g
S1 WO0Q 8y} UsyMm JI Ul s)sal (L€ wa)|) [9aym sy} jey) os €
pauonisod si (L0} way) ajpesd bupued |gaym punoib ay NN\\ -

*s19]|04 UaYB1LIBAO
10U 0 °UIN} 0} 3314 3q IShWI 08 '3 8/ SWIS! I3||0Y

(opis yoea "dA}) ‘swooq

J8)no ayj yoeal o) agn} wooq doj ayj ybnoiy) sassed
} se (g way) Jajjod 9|qed ,J9A0, pue (0g wa)|) si9)jol
8|qed usamieq ,paydimpues, si (00} Waj|) 8jqed woog

(sepis H1%® HY [edidA]) ‘umoys alempiey pue
(2 way) uid yym wooq Jano 1siij 8Y) 0} pajosuucd
sl (99 Wa)|) uonoes Jajuad Woly JapuljAo olnelpAH

jAlquasse wooq ay} ulypm
(91 way}) sbunyy oz asealb
11V 8sealb 0} ains ag

Alqwessy woog Jauu| "H
8/800€G

6y

wybeibeiq sued woog-X .09

Page 14



‘Aj2anoas umop pausiybiyy pue ‘(0g way|)
slaysemjel ,8/c OM) 8} usamiaq Ajjoalip
‘uonoss Aemeyealq J8jno ayj 0} pue ‘sbunds
HLO4 0} (s)00y) s}08uuod (79 wey)) ureyn

g "s0e|d Ul 20| 0} ({ Way) sjnu xay ,8/g
jAlquesse wooq ay) uiyim ey Buiueyyby pue (9¢ way)) syoq oA,

09 (91 weyy) sBumyy yiez esesih oy Buiuoyisodeal Aq pejsnipe s| uogoss
v asealb o} ains ag Aemeyjealq 191no au) Jo} uoisud) buudg

‘310N

‘uonisod palisap

ay) Buinsiyoe Jaye ‘(2 way|) sihu yim
Apyby ainoag “jjoq Juswysnipe doys
wooq A1epuooas InoA s| ‘gG way|‘yog

90}

(1.8 way|) s19oeds (Z) ay) usamiaq pajoauuod s|
6¢ (MaIA SIU} Ul UMOYS Jou ‘00| W8} 8|qed woog
‘S310ON

)
D)
€5 §§ 9€
2, L,
Dps N
By,

Alquiassy woog JainQ/Alepuodss ‘H'y
L0L0€ES

6¥

4]

&

wybeibeiq sued woog-X .09

Page 15



jAlquiasse wooq ay} ulyim
(91 way|) sbumy Y10z osealb
71V esealb 0} ains ag

‘410N

Alquisssy woog 18)nQ/A1epuodas "H
¢v010€S

‘Alpandas umop pausiybiy pue ‘(0z wal)
sieysemjey} ,8/¢ OM} 8y} usemjaq Aoauip
‘uonoas Aemeyealq Jajno sy} 0} pue ‘sbulids
HLOSg 0} (syo0y) s}08uu0d (19 wsy) ureyo

"e0e(d u1 )20] 0} ({ wey) sjnu xay ,g/¢
ey} Buiueyyby pue (9¢ wey)) s}oq efe,
oY) Buiuoisodal Aq pejsnipe si uonoes
Aemeyealq Jojno ay} Jo} uoisua) buudg

‘uonisod palisap

ay) Buiasiyoe Jaye ‘(2 wa)|) s)nu ym
Apybn ainosg 1joq uswysnipe doys
wooq Alepuodss JnoA si (ZG way)) jjog

(18 wey)) s1e0eds (g) 8Y) UseMIEq PaYoq SI

(MaIA SIY} Ul UMOYS Jou ‘g0 Wiay|) ajgeo woog

‘S310N

wybeibeiq sued woog-X .09

Page 16



Alquiassy JojeAs|
r€G10€S

*(s18)309 uiduiey Jo) sbuu
asay} yym pajddns ale siapullho ayy ji
papasu a( jou Aew (Bul Bujuielal) 27 way

"S|eusjew 4o [iiq oy} jo ued e |ON
ale pue ‘J|jas)] J8pUljAd 8y} Y)IM Lo 0}
pa.iapisuod ale (,) JSUe)se Ue ypm suid

‘310N

S5

wybeibeiq sued woog-X .09

Page 17



“JUSWIYOBNE JUIOg-E B
N YUM pazijiin si Wooq sy} usym
W AINO pasn a.e spuejg dij esey]

/aﬂw/ , ‘310N

Alquessy pue)s di|
GeSL0ES

wybeibeiq sued woog-X .09

Page 18



60’ X-Boom Repair Parts List

Iltem # Part # 5300875 | 5300876 | 5300877 | 5300878 | 5301041 | 5301042 | 5301534 | 5301535 [Description
1 5006337 4 6 - - 3 3 24 - 1/2"-13 Hex Nut
2 5006367 - - - - 2 2 - - 5/16"-18 Hex Locknut
3 5006306 - - 4 4 8 8 - - 1/4"-20 Hex Nut
4 5006259 - 10 - - 5 5 2 - 3/8"-16 Hex Nut
5 5006365 - 8 3 3 2 2 - 1/2"-13 Hex Locknut
6 5006093 - 6 - - - - - - 3/4"-10 Hex Nut
7 5006364 8 8 - - 2 2 8 - 5/8"-11 Hex Nut.
8 5006344 - 4 1 1 - - - - 1/4"-20 Hex Locknut
9 5006096 - - - - 2 2 - - 5/8"-11 Hex Locknut
10 5006359 - 2 3 - - - - - 3/4"-10 Hex Locknut
11 5006259 - - - - - - - 16 3/8"-16 Hex Whiz (Flange) Locknut
12 5006260 - 2 - - - - - - 3/4"-10 Hex Jam Nut
13 5006308 - 2 - - - - - - 1"-8 Hex Nut
14 5006316 - - - - - - 16 - 3/4"-16 N.F. Hex Jamnut
15 5006317 - 1 - - - - 4 - 3/4"-16 N.F. Hex Lock Jamnut
16 5012015 - 4 2 2 4 4 - - Grease Zerk, 1/4"-28 Thread
17 5016020 - - - - 2 2 - - Flatwasher, 5/16"
18 5016027 - 10 - - - - 2 - Lockwasher, 3/8"
19 5016028 4 9 - - - - 16 - Lockwasher, 1/2"
20 5016030 - 4 - - 2 2 - - Flatwasher, 3/8"
21 5016031 - - - - 2 2 - - Flatwasher, 1/2"
22 5016035 - - 4 4 8 8 - - Lockwasher, 1/4"
23 5016053 - 8 - - - - - - Flatwasher, 5/8"
24 5016124 8 8 - - - - 8 - Lockwasher, 5/8"
25 5016160 - 1 - - - - 24 - Flatwasher, 3/4"
26 5017590 - 1 - - - - - - Shock Plate
27 5017593 - 2 - - - - - - Mounting Plate
28 5017650 - 4 - - - - - - Cable Adjustment Plate
29 5019097 - - - - 2 2 - - Hinge Spring
30 5019233 - 2 - - - - - - Spring
31 5021063 - - - - 1 1 - - Wheel, 14" x 1.75", 5-Spoke
32 5034700 - 2 - - 1 1 - - H.H.C.S., 1/2"-13x 3 1/2"
33 5034663 - - - - 1 1 - - HH.C.S,, 3/8"-16 x 1 1/2"
34 5034637 - - - - 2 2 - - H.H.C.S., 5/16"-18 x 1 1/4"
35 5034692 4 5 - - - - - - H.H.C.S., 1/2"-13x 1 1/2"
36 5034107 - - - - 2 2 - - Eye Bolt
37 5034117 - - - - - - 8 - HH.C.S., 5/8"-11x 11/2"
38 5034124 - - - - - - - 8 Square U-Bolt, 3/8" Dia. x 2 1/8" x 3 3/4"
39 5034720 - 8 - - - - - - H.H.C.S., 5/8"-11 x 2"
40 5034698 - 6 - - - - - - HH.C.S., 1/2"-13 x 3"
41 5034675 - 10 - - - - 2 - H.H.C.S., 3/8"-16 x 4 1/2"
42 5034614 - 4 1 1 - - - - H.H.C.S., 1/4"-20 x 1 3/4"
43 5034222 8 - - - 3 3 - - H.H.C.S., 5/8"-11 x 6 1/2"
44 5034693 - 4 - - - - - - H.H.C.S., 1/2"-13 x 1 3/4"
45 5034465 - 2 - - - - - - H.H.C.S., 1"-8 x 4" (Full Thread)
46 5034466 - 1 - - - - 4 - H.H.C.S., 3/4"-16 x 6 1/2"
47 5034468 - - - - - - 4 - HH.C.S,, 3/4"-16 x 5 1/2"
48 5034470 - 2 - - - - - - H.H.C.S., 3/4"-10 x 9"
49 5034697 - - 3 3 1 1 - - H.H.C.S., 1/2"-13 x 2 3/4"
50 5034473 - - - - 4 4 - Square U-Bolt, 1/4" Dia. x 1 9/16" x 2 1/8"
51 5034474 - - 2 2 - - - - Square U-Bolt, 1/4" Dia. x 3 1/16" x 2 1/8"
52 5034478 - - - - 1 1 - - H.H.C.S., 5/8"-11 x 6" (Full Thread)
53 5034490 - - - - 1 1 - - HH.C.S., 5/8"-11x7 1/2"
54 5034491 - - - - 1 1 - - HH.C.S,, 5/8"-11 x 11"
55 5034492 - 8 - - - - 8 - Square U-Bolt, 1/2" Dia. x 2 9/16" x 3 5/8"

5300875 = Elevator Mounting Frame

5300876 = Center Section
5300877 = RH Inner Boom Assembly
5300878 = LH Inner Boom Assembly

5301041 = RH Second/Outer Boom Assemblies
5301042 = LH Second/Outer Boom Assemblies
5301534 = Elevator Assembly
5301535 = Tip Stand Assembly (for 3-PT. Attachment)

Page 19




60’ X-Boom Repair Parts List

Item # Part # 5300875 [ 5300876 | 5300877 | 5300878 [ 5301041 | 5301042 | 5301534 | 5301535 |Description

56 5037466 8 - - - - 8 - Upright Tower Brace (R.H.)

57 5067467 1 - - - - - - - Upright Tower Brace (L.H.)

58 5038536 1 - - - - - - - Vertical Tower Clamp Plate

59 5038615 4 - - - 1 1 - - Boom Wheel Bracket (R.H.) (for 14" Wheel)
60 5038616 - - - - 1 1 - - Boom Wheel Bracket (L.H.) (for 14" Wheel)
61 5040013 - - - - 1 1 - - Bumper

62 5041113 - - 2 2 - - - - Machinery Bushing, 1 1/2" O.D. x 1" 1.D. x 10 Ga.
63 5041118 - 4 - - - - - - Machinery Bushing, 1 3/4" O.D. x 1 1/8" 1.D. x 10 Ga.
64 5049043 - - - - 1 1 - - Chain (13 Links)

65 5061024 - - - - - - 1 - Cylinder, 3" x 36", 1.25 Rod

66 5061025 - 2 - - - - - - Cylinder, 3" x 24", 1.25 Rod

67 5095105 - 4 - - - - - - Spring Tab

68 5098030 - 2 - - - - - - Rubber Insert

69 5101198 - - 1 1 - - - - Cotter Pin, 1/4" x 2"

70 5101199 - 2 - - - - - - Swivel Hanger Pivot Bottom Pin

71 5101202 - - - - - - - 2 Bent Clevis Pin (1/2" Dia.)

72 5101224 - 2 - - - - - - Inner Boom Attaching Pin

73 5101225 - 2 - - - - - - Swivel Hanger Pivot Top Pin

74 5101228 - - 1 1 - - - Upper Cylinder Pin

75 5101229 - - 1 1 - - - - Inner Boom Break-Away Hinge Pin

76 5101230 - 4 - - - - - - Cotter Pin, 3/16" x 2"

77 5110316 - 4 - - - - 4 - External Snap Ring

78 5112031 - - 1 1 - - - - Cable Roller

79 5112032 - 1 - - - - 8 - 3 1/4" x 2" Albion Phenolic Textite Wheel
80 5112033 - - 2 2 - - - - Cable Roller Guide

81 5127151 - - - - 2 2 - - Spacer

82 5127152 - - - - - - 2 - Spacer

83 5273758 - - 1 - - - - - 60' X-Boom Inner Boom Weldment (R.H.)
84 5273762 - 1 - - - - - - Center Section (60' X-Boom)

85 5273764 - 1 - - - - - - Spring Bracket Weldment (L.H.)

86 5273765 - 2 - - - - - - Spring Back Plate Weldment

87 5273766 - 2 - - - - - - Spring Pull Rod Weldment

88 5273767 - 1 - - - - - - Shock Plate Weldment

89 5273770 - - - 1 - - - - 60' X-Boom Inner Boom Weldment (L.H.)
90 5273771 - - - - - - 1 - Inner Channel Weldment

91 5273773 - - - - - - 4 - Roller Adjust Bracket

92 5273775 - 1 - - - - - - Elevator Rear Frame Weldment

93 5273776 - - - - - - 1 - Elevator Front Frame Weldment

94 5273779 - 2 - - - - - - Hinge Locator Weldment

95 5273841 - 1 - - - - - - Boom Cradle Weldment

96 5273842 - 2 - - - - - - A-Frame Support Weldment

97 5273863 - 1 - - - - - - Spring Bracket Weldment (R.H.)

98 5273891 - 2 - - - - - - Heavy Load Shock Absorber Assembly
99 5273952 - 1 - - - - - Roller Mount Weldment

100 | 5273962 - Boom Cable Assembly

'
-
alal
'
'
'
'

101 5273963 - - - - - Ground Wheel Parking Cradle Weldment

-

102 5274019 1 - - - - - - - Upright Tower Mounting Weldment

103 5274054 - - - - - - 2 Tip Stand Receiver Tube Weldment

104 5274066 - - - - 1 - - Outer Boom Hinge Plate Weldment (R.H.)

iy
[
[

105 | 5274067 - - - - Outer Boom Hinge Plate Weldment (L.H.)

106 5274068 - - - - 1 - - Outer Boom End Weldment (R.H.)

107 | 5274069 - - - - - 1 - - Outer Boom End Weldment (L.H.)
108 5274070 - - - - 1 - - - Secondary Boom Weldment (R.H.)
109 5274071 - - - - - 1 - - Secondary Boom Weldment (L.H.)
110 | 5274187 - - - - - - - 2 Tip Stand Weldment (3 PT) (60' X-Boom)
5300875 = Elevator Mounting Frame 5301041 = RH Second/Outer Boom Assemblies
5300876 = Center Section 5301042 = LH Second/Outer Boom Assemblies
5300877 = RH Inner Boom Assembly 5301534 = Elevator Assembly
5300878 = LH Inner Boom Assembly 5301535 = Tip Stand Assembly (for 3-PT. Attachment)

Page 20




Warranty Info

LIMITED WARRANTY FOR NEW AG SPRAY EQUIPMENT

WHO MAY USE THIS LIMITED WARRANTY. This limited warranty (the “Limited Warranty”) is provided by Fimco, Inc. (“Ag Spray Equipment”) to
the original purchaser (“you”) of the Equipment (as defined below) from Ag Spray Equipment or one of Ag Spray Equipment’s authorized dealers.
This Limited Warranty does not apply to any subsequent owner or other transferee of the Equipment. THIS LIMITED WARRANTY GIVES YOU SPE-
CIFIC LEGAL RIGHTS, AND YOU MAY ALSO HAVE OTHER RIGHTS WHICH VARY FROM STATE TO STATE.

WHAT THIS LIMITED WARRANTY COVERS AND FOR HOW LONG. Ag Spray Equipment warrants that any registered new Equipment will be free
from defects in material and workmanship for a period of one (1) year after delivery of the Equipment to you (the “Warranty Period”). The War-
ranty Period is not extended if Ag Spray Equipment repairs or replaces the Equipment.

WHAT IS NOT COVERED BY THIS LIMITED WARRANTY. This Limited Warranty does not apply to: (1) used Equipment; (2) any Equipment that has
been altered, changed, repaired or treated since its delivery to you, other than by Ag Spray Equipment or its authorized dealers; (3) damage or
depreciation due to normal wear and tear; (4) defects or damage due to failure to follow Ag Spray Equipment’s operator’s manual, specifications
or other written instructions, or improper storage, operation, maintenance, application or installation of parts; (5) defects or damage due to mis-
use, accident or neglect, “acts of God” or other events beyond Ag Spray Equipment’s reasonable control; (6) accessories, attachments, tools or
parts that were not manufactured by Ag Spray Equipment, whether or not sold or operated with the Equipment; or (7) rubber parts, such as tires,
hoses and grommets.

HOW TO OBTAIN WARRANTY SERVICE. To obtain warranty service under this Limited Warranty, you must (1) provide written notice to Ag Spray
Equipment of the defect during the Warranty Period and within thirty (30) days after the defect becomes apparent or the repair becomes neces-
sary, at the following address: Ag Spray Equipment, 1000 Fimco Lane, North Sioux City, SD 57049; and (2) make the Equipment available to

Ag Spray Equipment or an authorized dealer within a reasonable period of time. For more information about this Limited Warranty,

please call: 800-274-1025

WHAT REMEDIES ARE AVAILABLE UNDER THIS LIMITED WARRANTY. If the conditions set forth above are fulfilled and the Equipment or any part
thereof is found to be defective, Ag Spray Equipment shall, at its own cost, and at its option, either repair or replace the defective Equipment or
part. Ag Spray Equipment will pay for shipping and handling fees to return the repaired or replacement Equipment or part to you.

LIMITATION OF IMPLIED WARRANTIES AND OTHER REMEDIES. THE REMEDIES DESCRIBED ABOVE ARE YOUR SOLE AND EXCLUSIVE REMEDIES,
AND AG SPRAY EQUIPMENT'’S SOLE LIABILITY, FOR ANY BREACH OF THIS LIMITED WARRANTY. TO THE EXTENT APPLICABLE, ANY IMPLIED WAR-
RANTIES, INCLUDING, WITHOUT LIMITATION, THE IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A PARTICULAR PURPOSE,
SHALL BE LIMITED IN DURATION TO THE WARRANTY PERIOD, AND THE REMEDIES AVAILABLE FOR BREACH THEREOF SHALL BE LIMITED TO THE
REMEDIES AVAILABLE UNDER THIS EXPRESS LIMITED WARRANTY. SOME STATES DO NOT ALLOW LIMITATIONS ON HOW LONG AN IMPLIED WAR-
RANTY LASTS, SO THE ABOVE LIMITATION MAY NOT APPLY TO YOU. IN NO EVENT SHALL AG SPRAY EQUIPMENT’S LIABILITY UNDER THIS LIMITED
WARRANTY EXCEED THE ACTUAL AMOUNT PAID BY YOU FOR THE DEFECTIVE EQUIPMENT, NOR SHALL AG SPRAY EQUIPMENT BE LIABLE, UNDER
ANY CIRCUMSTANCES, FOR ANY CONSEQUENTIAL, INCIDENTAL, SPECIAL OR PUNITIVE DAMAGES OR LOSSES, WHETHER DIRECT OR INDIRECT.
SOME STATES DO NOT ALLOW THE EXCLUSION OR LIMITATION OF INCIDENTAL OR CONSEQUENTIAL DAMAGES, SO THE ABOVE LIMITATION OR
EXCLUSION MAY NOT APPLY TO YOU.

Page 21




BAKERSFIELD, CA
4618 SACO RD, 93308

661.391.9081

Toll Free: 877.724.2236
F: 661.391.9085
BAKERSFIELD@AGSPRAY.COM

MANKATO, MN
907 SOUTHBEND AVE, 56001

507.377.6295

Toll Free: 800.722.9376
F: 507.388.4668
MANKATO@AGSPRAY.COM

Page 22

E

u

-y

P M E

RA

N T

COLUMBUS, NE
5834 23rd ST, 68601

402.564.4544

Toll Free: 800.274.1025
F: 402.564.0549
COLUMBUS@AGSPRAY.COM

NEWTON, KS
7000 SCHABEN CT, 67114

316.283.4444
Toll Free: 800.394.7662

F: 316.293.4646
NEWTON@AGSPRAY.COM

DOTHAN, AL
2401 FORRESTER RD, 36301

334.673.0580

Toll Free: 800.227.4098
F: 334.673.1974
DOTHAN@AGSPRAY.COM

PASCO, WA
3035 TRAVEL PLAZA WAY, 99301

509.488.6631
Toll Free: 800.634.2026

F: 509.488.2927
OTHELLO@AGSPRAY.COM

FARGO, ND
4350 48th AVE N, 58102

701.280.2862

Toll Free: 800.373.4084
F:701.293.0961
FARGO@AGSPRAY.COM

TEMPE, AZ
8464 KYRENE RD, 85284

480.705.8047
Toll Free: 877.705-8047

F: 480.705.8048
TEMPE@AGSPRAY.COM

HOPKINSVILLE, KY
3303 PEMBROKE RD, 42240

270.886.0296
Toll Free: 800.637.7172
F: 270.885.7392
HOPKINSVILLE@AGSPRAY.COM



